

TEST REPORT

Report No. : GR:TX:1410062173

DATE : 12/05/2010

CUR-

TAJ VELVET & SILK MILLS.

61 INDUSTRIAL ESTATE, NUNHAI

AGRA-282006

INDIA

CONTACT PERSON : RAVI VERMA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	FABRIC		
	100% COTTON VELVET 430 GSM		
COLOUR	SKY BLUE DYED [LAB IDENTIFIED]		
END USE	SOFA COVER		
FIBRE CONTENT	100% COTTON		
FABRIC WEIGHT	430 GSM		
WIDTH	142 CM		
COUNTRY OF ORIGIN	INDIA		
SAMPLE RECD ON	05/05/2010	TEST START DATE	12/05/2010
		TEST END DATE	12/05/2010
TEST(S) REQUIRED	ABRASION		

Per pro SGS India Private Ltd.

Rahul Garg
Lab Manager
rahul_garg@sgs.com

This is a computer generated report hence a signature is not available. An original signed hardcopy can be provided upon request at rahul_garg@sgs.com

JOE No. : 1041836768

Page 1 of 2

Control No.:1415098180

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd. Consumer Testing Services, 250, Udyog Vihar, Phase IV, Gurgaon - 122015, Haryana (India) Phone : +91-124-60600747 , Fax : 2399766.

Regd & Corp. Of : SGS House, 4B, A.S. Marg, Vikhroli (West), Mumbai-400083. Tel : (022) 25798421 to 28 Fax : (022) 25798431 to 35 www.sgs.com

TEST REPORT

Report No. : GR:TX:1410062173

DATE : 12/05/2010

CUR-

RESULTS

ABRASION

ASTM D4966:2007

Loading weight 12 kpa

	End Point Option -1	End Point Option -2
At 2000 RUBS	Nil	4.5
At 4000 RUBS	Nil	4.5
At 6000 RUBS	Nil	4.5
At 8000 RUBS	Nil	4.5
At 10000 RUBS	Nil	4.5
At 12000 RUBS	Nil	4.5
At 14000 RUBS	Nil	4.0
At 15000 RUBS	Nil	3.5

End Point Option 1: Two or more threads break (Woven fabric)/hole formation (Knitted fabric)

End Point Option 2: Shade change (gray scale rating 3)

**** End of Report****

This is a computer generated report hence a signature is not available. An original signed hardcopy can be provided upon request at rahul_garg@sgs.com

JOE No. : 1041836768

Page 2 of 2

Control No.:1415098180

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd. Consumer Testing Services, 250, Udyog Vihar, Phase IV, Gurgaon - 122015, Haryana (India) Phone : +91-124-60600747 , Fax : 2399766.

Regd & Corp. Of : SGS House, 4B, A.S. Marg, Vikhroli (West), Mumbai-400083. Tel : (022) 25798421 to 28 Fax : (022) 25798431 to 35 www.sgs.com